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GEARBOX
Table 1 for Figure 1.1
|Ec13|sg Name of part Part no. or Number
' standard no. of pcs.

1. | Case housing 1.185 1
2. | Cover 1.211 1
3. | Shaftl 1.204 1
4. | Disc drive sprocket z-16 1.216 4
5. | Mixer drive gear z-16 1.217 2
6. | Gear wheel z-20 1.218 1
7. | Body 1.222 1
8. | Shaftll 1.204 1
9. | Mixer body 1.598 1
10. | Shaftlll 1.202 1
11. | Disc body 1.224 2
12. | Shaft IV 1.199 2
13. | Sowing disc hub 1.238 2
14. | Agitator body rubber cover 1.671 1
15. | Rubber gasket 1.212 1
16. | Spacer sleeve | 1.201 4
17. | Cap 1.573 2
18. | Spacer sleeve |l 1.205 2
19. | Spacers DIN 988 1 kpl.
20. | Power take-off PTO shaft guard 1.672 1
21. | Deep groove ball bearing 6007 2RS 15x35x11 PN-91/M-86100 1
22. | Deep groove ball bearing 6305 RS 15x35x11 PN-91/M-86100 4
23. | Deep groove ball bearing 6305 2RS 15x35x11 PN-91/M-86100 3
24. | Innerring W 62 PN-85/M-85111 10
25. | Innerring Z 35 PN-85/M-85111 2
26. | Outerring Z 25 PN-85/M-85111 7
27. | Sealing ring A25X62X7 PN-78/M-86964 3
28. | Coiled spring pin 6n35 PN-84/M-85029 2
29. | Prismatic groove A8x7x25 PN-85/M-85005 6
30. | Self-aligning bearing in housing UCF205 UCF 205 1
31. | A2 stainless steel hexagon bolt M6X20 PN 82105 18
32. | A2 stainless steel hexagon bolt M8X20 PN 82105 2
33. | A2 stainless steel hexagon bolt M12X35 PN 82105 4
34. | Stainless steel flat washer A2 M6 PN 82005 36
35. | Stainless steel spring washer A2 M6 PN 82008 18
36. | A2 stainless steel flat washer M8 PN 82005 4
37. | Stainless steel spring washer A2 M8 PN 82008 38
38. | Serrated spring washer M12 DIN 6798A 4
39. | Hexagon nut A2 stainless steel M6 PN 82144 18
40. | Hexagon nut A2 stainless steel M8 PN 82144 38
41. | Hexagon nut A2 stainless steel M12 PN 82144 4
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